
University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

2011

In Situ Biofiltration of Dissolved Organic Carbon
in Reverse Osmosis Membrane Filtration
Russell Rosario Ferlita
University of South Florida, rferlita@mail.usf.edu

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the American Studies Commons, and the Environmental Engineering Commons

This Dissertation is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in
Graduate Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact
scholarcommons@usf.edu.
[...]

order to reduce the impact of biofouling on membrane filtration processes, biofiltration 

has been investigated as a possible pretreatment for membrane filtration [53, 81, 83].  In 

one study, the effect of biofiltration as a pretreatment process for reverse osmosis 

membrane filtration of drinking water was investigated on a pilot scale [83].  In this 

study, a reference system with coagulation, sedimentation, rapid sand filtration, and slow 

sand filtration as a pretreatment regime was used.  The test system consisted of the 

reference system with the addition of ozonation and biofiltration using granular activated 

carbon.  Although only a slight increase in productivity and stability of the test system 

was observed over the reference system, the chlorine demand for the test system was half 

that of the reference system.  Additionally, the biofouling of the test system was also 

approximately half that of the reference system. 

 

In another study, biofiltration was investigated as a pretreatment for membrane filtration 

of waters containing soil-derived humic substances [53].  This was a laboratory scale 

experiment where a pretreatment scheme consisted of a biological filter that contained 

biologically active carbon or iron oxide coated sand.  The results of this study indicated 



 

21 

 

that biofiltration was capable of significantly reducing fouling downstream in the 

membrane filtration process.  Using biofiltration as a pretreatment reduced the fouling 

layer on the membrane by approximately half, and it reduced the cell counts on the 

membrane surface four to five-fold.  Although AOC was not a parameter measured in 

this experiment, the reduction of AOC by the biofilter can be inferred based on the 

reduction on bacteria on the membrane surface. 

 

In an additional lab-scale study, a reverse osmosis membrane filtration system was set up 

at a water reclamation plant to investigate the effect of biofiltration on the filtration 

performance [81].  A biofilter was used as a pretreatment process to remove AOC from 

the feed water before it entered the membrane.  The results from this study indicate that 

the biofilters are capable of decreasing the amount of AOC and DOC with a removal 

efficiency of 40-49% and 35-45% respectively.  This removal efficiency translated to an 

increase of the operation time from 72h without biofiltration to 300h with biofiltration 

before a significant impact on the membrane performance due to microbial growth was 

observed.  This can easily be translated to a decrease in cleaning requirements, an 

extended the life of the membrane, and decreased cost overall. 

 

Although a separate biofiltration step is effective for organic carbon reduction and 

reducing biofouling issues downstream, there are upfront capital expenses, increased 

monitoring and operation, and additional land requirements for the footprint of the 

additional pretreatment process.  Additionally, for a water treatment plant that is looking 



 

22 

 

to implement a pretreatment biofiltration step, the minimum required footprint of land 

must be available on site. 

 

For RO processes, conventional wisdom still dictates that biofouling be eliminated or 

minimized to the fullest extent possible.  While the above approaches are important, a 

third unexplored approach has the potential to dramatically alter our perception and 

approach toward fouling control.  This approach is an in situ biofiltration unit in the 

membrane skids.  This would be comprised of a lead element or lead elements in the 

membrane skid that contain a biofilm layer, Figure 1-9.  This layer would remove AOC 

from solution, thereby depleting the treatment water of AOC.  This would potentially 

have a protective effect on downstream membrane material by reducing the potential for 

biofilm formation and extend the time between membrane cleanings. 

 

 

Figure 1-9  Diagram showing biofilm growth on membrane filter surface 

 

It has been shown that fouling is not uniform throughout the treatment train, and there is 

a general lack of understanding on the spatial variation of fouling with changes in feed-

water characteristics [84].  To improve RO system operations, an understanding of how 



 

23 

 

the microbial and chemical ecology of the feed-water and membrane foulants changes 

from the beginning to the end of the treatment train is needed. 

 

1.7 Research Objectives 

The goals of this research include developing a better understanding of the fouling profile 

throughout a membrane treatment system and developing a better understanding of the 

role of the biofilm present on the membrane surfaces on the reduction of organic carbon 

in the system.  The objectives under these goals are: 

 to characterize the quantity and chemical and microbial composition of the 

foulant layer throughout a membrane treatment plant using available analytical 

tools and microbiology methods 

 to determine if there is a net removal of organic carbon in a RO treatment system 

 to test whether the microorganisms in the foulant layer are responsible for 

removing organic carbon from the feed water 

 to determine the extent to which in situ biofiltration protects downstream 

membranes 

 To test the effects of carbon loading rate on biofilm formation and the protective 

effect of the biofilm on the downstream membrane performance and biofilm 

growth 

 

1.7.1 Experimental Phases 

To achieve the objectives listed above, the research presented here was broken into 

specific phases. 



 

24 

 

1.7.1.1 Phase I: Literature Investigation and Equipment Setup 

A background literature investigation on related topics and studies was performed and 

lead to the equipment setup and experimental designs as well as the background 

information presented in this dissertation. 

 

1.7.1.2 Phase II: Membrane Autopsies at Three Points of Skid 

An autopsy was performed in 2006 under the guidance and with the cooperation of the 

scientists at Orange County Water District in Orange County California.  This autopsy 

was performed to ascertain the types and patterns of fouling present on the membrane 

surfaces.  Three additional membrane autopsies were performed on the lead element of 

the first stage, the lead element of the second stage, and the tail element of the second 

stage.  This beginning, middle, end approach of autopsy analysis is unique in that it gives 

an overall picture of the fouling profile within the treatment plant. 

 

1.7.1.3 Phase III: Plant Analysis of Carbon Mass Balance 

It is believed that the biofilm is responsible for the removal of organic carbon from the 

treatment water, thereby making the treatment water nutrient deprived.  In order to test 

this hypothesis, a carbon mass balance was performed on the Dunedin water treatment 

plant and on individual skids of the treatment plant.  If carbon is indeed being removed 

from the treatment water, this finding would support the hypothesis that the biofilm is 

responsible its removal. 

 



 

25 

 

1.7.1.4 Phase IV: Flat Sheet Module Pilot Testing with Fouled Membrane Element 

The information gathered in Phase II was used to set the experimental conditions for the 

pilot testing.  During Phase III, a lead element with the foulant layer already present was 

taken from the skid simultaneous to the autopsy.  This element was placed into a pilot 

system with eight flat sheet modules (four on the feed portion and four on the concentrate 

portion).  The pilot was designed to operate under plant conditions and monitor the effect 

of flow rate and carbon loading on membrane fouling and performance before and after 

the membrane element.  This phase was aimed to confirm the biofilm’s responsibility for 

a protective effect of fouling and performance of downstream membrane material. 

 

The results of this research have implications for using biofilm on membrane surfaces as 

an in situ biofilter to protect downstream membrane material.  This research was carried 

out at the Dunedin RO water treatment plant with the full cooperation of the City of 

Dunedin, FL. 

  



 

26 

 

 

 

Chapter 2 Background 

 

2.1 Dunedin Reverse Osmosis Water Treatment Plant 

Located on the central west coast of Florida on the Gulf of Mexico, the City of Dunedin 

has a population of approximately 37,000 residents and an area of approximately 10 sq. 

mi.  Due to complaints of hardness and rust discoloration from the tap water, in the late 

1980’s the city researched options for eliminating these issues.  The options investigated 

included lime softening and membrane softening.  The option chosen was membrane 

softening, and the city currently owns and operates a reverse osmosis water softening 

plant (9.5 MGD design capacity, 3.2 MGD typical flow) that draws groundwater from the 

Floridan aquifer which began operation in 1992. 

 

2.1.1 Dunedin Pretreatment Process 

The city of Dunedin owns and operates a well field with 26 wells at locations throughout 

the city.  The well operation is alternated to avoid over pumping at any given location.  

The water drawn from this well field is pumped to the Dunedin water treatment plant to 

undergo the treatment process.  Prior to filtration through the reverse osmosis 

membranes, the water is subjected to a pretreatment process.  The plant pre-chlorinates 

the raw water as it is entering the plant to oxidize sulfides and iron, extend the life of the 

green sand filters, and reduce the KMnO4 addition.  After pre-chlorination, KMnO4 is 

added to the water at a 3 ppm dosage to oxidize iron, sulfides and help regenerate the 



 

27 

 

oxidative surface of the green sand (next step of pretreatment process). The water is then 

passed through five mixed-media pressurized horizontal multimedia filter units (10.2 

MGD total capacity).  A cross-section of one of these filter units shows the composition 

of the various lavers, Figure 2-1.  The base of the filter unit is a 21.5” layer of concrete, 

upon which a layer of support gravel rests.  Additionally, a 16” under-drain header lies 

between the two layers.  The support gravel consists of four separate layers itself: the 

base layer is 8” thick and contains 1.5” x ¾” gravel; the next layer is 4” thick and 

contains ½” x ¼” gravel; the top layer is 4” thick and contains ¼” x 1/8” gravel; and the 

top layer is 4” thick and contains 0.5” x ¾” gravel. A 6” layer of #6 x #9 silica gravel 

rests on the support gravel.  The next layer is a 15” layer of manganese green sand.  The 

top layer if the filter unit is a 30” layer of anthracite.  The filter unit itself has a 12’ 

diameter, is 31’ long, and has a 16”inlet.  The manganese green sand portion of the filters 

has an oxidizing surface and oxidizes the soluble ferrous ion (Fe2+) to the insoluble ferric 

ion (Fe3+), which precipitates and is subsequently removed.  Additionally, the KMnO4 

added to the water is absorbed by this layer reactivating the oxidative properties of its 

surface.  Thus, it is removed from the treatment water. 

 



 

28 

 

 

Figure 2-1  Cross section of a horizontal green sand filter unit: A) 21.5” concrete base, B) 

20” support gravel, C) 6” silica gravel, D) 15” manganese green sand, E) 30” Anthracite, 

F) 16” underdrain header, G) air scour header, and H) 16” inlet 

 

After green sand filtration, the water is passed through seven cartridge filtration units 

containing 5 m polypropylene cartridge filters to remove particulate matter not removed 

in the green sand filters.  A proprietary antiscalant purchased from American Water 

Chemicals, Inc. is added to the filtrate from four of the cartridge filter units, after which, 

high pressure pumps pressurize the water to 100-120 psig for the membrane filtration 

skids.  The effluent from three cartridge filter units bypasses further treatment for 

subsequent blending with permeate water from the membrane treatment train. 

 



 

29 

 

2.1.2 Dunedin Reverse Osmosis Process 

The plant has four reverse osmosis skids, each composed of two stages arranged in the 

concentrate staging configuration.  The first stage contains twenty six pressure vessels, 

the concentrate streams from which feeds thirteen pressure vessels in the second stage, 

Figure 2-2.  Each pressure vessel contains seven 8½” x 40” membrane elements 

containing 400 ft2 (37.2 m2) of polyamide thin-film composite TFC 9921-S (Koch 

Membrane Systems, Inc.) with 31 mil (0.79 mm) feed spacer.  Due to the high purity and 

aggressive nature of the permeate water, the plant’s finish water is an approximate blend 

of 80% permeate with 20% water from the three cartridge filter units bypassing further 

treatment and the membrane softening stage.  A schematic of the treatment process is 

available in Appendix A. 

 



 

30 

 

 

Figure 2-2  Product side of skid detailing the numbering convention for pressure vessels 

 

Historically, the Dunedin water treatment plant has experienced problems with fouling of 

their reverse osmosis membranes, leading to frequent cleanings.  Prior plant evaluations 

and membrane autopsies have indicated the fouling problems at the Dunedin water plant 

originate from biofouling [85, 86]. 

 

  



 

31 

 

 

 

Chapter 3 Materials and Methods 

 

3.1 Experimental Objectives 

The overall research objectives of this project are delineated in Chapter 1.  In order to 

reach these objectives, the project was divided into phases.  The experimental designs 

and analytical methods described in this chapter were implemented and/or developed to 

carry out these experimental phases, and ultimately meet the research objectives. 

 

3.2 Design of Experiments 

There are several possible parameters that have an effect on the results of 

experimentation.  In order to better understand the results and provide more appropriate 

insight to the questions raised, the effect of the following variables on the formation of 

the biofilm were explored:  

 Operational conditions (cross flow velocity, trans-membrane pressure) 

 Feed water characteristics (oxidation/reduction potential, pH, dissolved oxygen, 

TC/TN, UV254 absorption) 

 membrane surface properties (roughness)  

 

The above variables were tested and/or monitored during specified research phases.  The 

Plant level evaluation of carbon mass balance required the analysis of organic carbon and 

nitrogen concentration and carbon character (UV254 absorption), Chapter 6.  The Pilot 



 

32 

 

system evaluation of the effect of biofilm on downstream membranes required more 

intensive evaluation of operational conditions, characteristics of the water streams, and 

membrane surface properties, Chapter 7. 

 

3.3 Experimental Protocols and Analytical Methods 

This section delineates the details of the procedures used to collect data for further 

analysis in this research. 

 

3.3.1 Carbohydrate Assay 

The carbohydrate assay is designed to quantify the amount of carbohydrates in a sample.  

It was originally designed for the analysis of carbohydrates in seawater, but has been 

adapted for the analysis of carbohydrates in water samples and on membrane surfaces 

[87-89].  To apply this method to biofilms on membrane surfaces, the biofilm must first 

be removed by sonicating a measured area in deionized water for 10 minutes (additional 

sonication times of 5 minutes may be added if biofilm is not completely removed from 

the surface).  The reagents required are a phenol reagent and a sulfuric acid reagent.  The 

phenol reagent is 5% wt/V phenol/deionized water.  This reagent can be prepared by 

dissolving a 25g aliquot of ultra-pure phenol in 500mL deionized water (can be scaled up 

or down according to amount required/ number of samples).  The phenol reagent is stored 

in an all-glass container that will prevent exposure to light.  The sulfuric acid reagent is 